
Eighth International Water Technology Conference, IWTC8 2004, Alexandria, Egypt 
 

803 

CHARACTERIZATION OF THE WASTEWATER PRODUCED FROM 
ALEXANDRIA (PRESENT – FUTURE) AND THE IMPROVEMENT OF 

THE MEDITERRANEAN SEA 
 

Nariman M. Soheil 
 

G. Manager for Central Lab & Industrial Researches 
AGOSD, 21 Shafik Ghorbal Street, Shatby, Alexandria, Egypt 

 
 

INTRODUCTION 
 

The major objectives for the Alexandria Wastewater Project are to protect 
public health and environmental quality [1]. The current discharge of primary treated 
effluents from East and West treatment plants to Lake Maryout and the Mediterranean 
Sea pose potential health risks through exposure to pathogens in the water and fish 
used for human consumption. 

In the Mediterranean Sea, effluent discharged to Lake Maryout from the East 
treatment plant (ETP) and the West treatment plant (WTP) eventually goes in reduced 
concentrations to El Mex Bay from El Mex Pump Station, and untreated wastewater 
was discharged directly to the area of Kait Bey in the Western Harbor through the Kait 
Bey and Silsila outfalls. 

These discharges affect water quality in these areas, leading to threats to human 
health and ecological concerns.  

Numerous comments were received from government, ministries, local 
government agencies and the public requesting that the treated effluent water be made 
available for irrigation. The government has established criteria for the reuse of treated 
wastewater in agriculture. 
 

I- THE EXISTING WASTEWATER TREATMENT AND DISPOSAL 
SYSTEM 

 

I.1 East Treatment Plant 
 

The East treatment plant (ETP) began treating the wastewater primarily in 1993, 
servicing the East Zone of the Alexandria Wastewater Project (AWP) area, (Fig. 1) 
[3]. The ETP has a capacity of 410 million L/day (MLD). Unit processes and 
operations at ETP include coarse screening, grit removal, primary clarification, scum 
removal, and sludge pumping. ETP is operating with an average daily flow of 391 
MLD. Coarse screening and grit removal are done at the headwork. This structure 
includes a distribution channel for distributing flow to three mechanically – screened 
bar screens, where screening solid removed from the wastewater are transported to 
Sludge / Solids Disposal site (site 9 N) and transported by vacuum trucks to site 9N. 

Solids produced from the primary treatment are collected and pumped out of 
the units to the West Zone Collector for treatment at the Mechanical Dewatering 
Facility (MDF). 

The primary treated effluent discharges to the Hydrodrome Drain which 
connects to the Kalaa Drain, which is pumped (through the Kalaa Pump Station) to a 
drain which terminates at the Main Basin of Lake Maryout. 



Eighth International Water Technology Conference, IWTC8 2004, Alexandria, Egypt 
 
804 

 

Fi
gu

re
 1

. E
as

t a
nd

 w
es

t t
re

at
m

en
t p

la
nt

s o
f A

le
xa

nd
ri

a 
ci

ty
 



Eighth International Water Technology Conference, IWTC8 2004, Alexandria, Egypt 
 

805 

I.2 West Treatment Plant 
 
The WTP also began operation in 1993. It has a design capacity of 186 million L / day 
and servicing the West Zone of the city with wastewater flowing to the plant through 
the West Zone Tunnel. This plant is expanded now to include the wastewater of the 
Central Zone. Unit processes and operations at the WTP include coarse screening, 
influent pumping, grit chamber, intermediate screening, primary clarification, scum 
removal, and sludge pumping. The treatment processes take place as follow [3]: 
 
• Raw sewage entering the WTP is lifted by pumps located in the Influent Pump 

Station, which includes an influent channel, eight screen channels, four mechanical 
screens, a distribution channel, two wet wells, and five raw sewage pumps. The 
volume of materials screenings from the coarse screens and the intermediate 
screens is 2.9 m3 / day. 

• Grit removal and intermediate screening operations take place at the plant 
headworks. Approximately 14m3 / day of grit are removed daily. Later the grit is 
reloaded into dump trucks for transport to site 9N. 

• Flow from the headwork is directed to eight rectangular clarifiers through a 
distribution channels with submerged gates. Solids that settle to the bottom of the 
clarifiers are collected and pumped out of the unit to MDF for treatment. Scum is 
collected and pumped to tank trucks for transport to site 9N. 
It is estimated that 163,700 kg / day of total suspended solid is removed in the 
primary clarifiers. The biological oxygen demand removals also appear to be high, 
(30%). 

• Flow from the primary clarifiers is collected in an effluent channel which is piped 
to the effluent junction structure. From this structure, the effluent is discharged to 
the Main Basin of Lake Maryout through an open channel. 

• The MDF processes primary sludge from the WTP and also sludge from the ETP. 
The combined primary sludge are dewatered at the MDF, using 12 belt filter 
presses, and loading into trucks for transport to site 9N for disposal on land. 
The average daily MDF sludge flow is 2.64 million L / day, with solids content of 
103,533 kg / day. The resulting sludge cake solids content about 29.3%. 

 
I.3 Final Disposal Points of the Wastewater 
 
El Mex Station pumps the flow of a large agricultural collection system called the 
Omoum Drain, and those flows which enter the Omoum, to the sea. Both the 
discharges of the East and West Treatment Plants of Alexandria enter the Omoum 
Drain via Lake Maryout [3]. 
 
The ETP discharge flow enters the Hydrodrome Drain then the Kalaa Drain and finally 
the south of the Main Basin of Lake Maryout, while the WTP discharges its flow 
directly to northwest of the same basin. The flow of the Main Basin enters the Omoum 
Drain to the sea via El Mex pump station, (Panel 1). 
 



Eighth International Water Technology Conference, IWTC8 2004, Alexandria, Egypt 
 
806 

El Mex station can be characterized as a dam, holding back the sea from entering the 
lowlands of the interior of Alexandria. At this dammed site are located 12 pumps 
which are used to lift the Omoum Drain water up and out to sea, maintaining a healthy 
flow in the Omoum. 
 
 

 
 

Panel 1. El Mex discharge channel entering Mex Bay 
 
 
 
The average station discharge flow is approximately 6 million m3 / day. The discharge 
from the pumps at the station is directed down a series of canals which combine into a 
single canal approximately 500 meters north of the station. The total distance from the 
station to the confluence with Mex Bay is approximately 1 km. 
 
The El Mex discharge flow enters Mex Bay 1.5 km southwest of the entrance to the 
Western Harbor, (Fig. 2). The flow is generally directed towards the southwest, 
parallel to shore, due to the presence of a natural reef / rock structure approximately 
150 metres offshore of the mouth of the discharge canal. A man made jetty, located 
750 m of the discharge canal (750 metres west of the discharge), and affects the flow 
by directing the El Mex plume out into the bay proper, or perpendicular to the 
shoreline. 
 



Eighth International Water Technology Conference, IWTC8 2004, Alexandria, Egypt 
 

807 

The transport and mixing of the El Mex discharge plume is predominantly controlled 
by the physical alignment and features of the shore line adjacent to the mouth of the 
discharge and the large density difference between the discharge and the receiving 
waters. There is 1 to 2 meter thick layer representing a fresh brackish water lens lying 
on top of a lower seawater layer. The presence of this freshwater lens is visually 
observable. 
 
The El Mex discharge is very turbulent and carries a significant suspended solids load 
as it enters the Mex Bay system. The suspended sediments and turbidity form an 
opaque layer (which it mixes and dilutes), forms differing colors of water, from dark 
brown to a translucent green. These colors are easily distinguished from the color of 